

GENERAL TEST REPORT

Customer **Ankor Group** – Unit-1, 9-12 Lambridge Place, Penrith, NSW 2750

Requested By John Hapkins

Purchase Order No John Hapkins

Report no LS14-0480 Load testing

Test date 11/07/2014

Job description Load testing on shelves

Identification As per Table Below

Material spec Ply Wood, Aluminium & galvanized steel

Test specification Report Findings

Test method Load test – Client’s requirement

Test technicians Nathan Toffler / Yashpal Kanda

Remarks Load testing was performed on various products as shown in Table below

Test results Refer to the table & photographs below

Sr.No	Product Name	Load Applied	SWL	Remarks
1	Front Hanging waterfall Prong	85	56	Pass
2	350 Side Hang Rail	85	56	Pass
3	150 Side Hang Rail	135	90	Pass
4*	Frame Display with glass shelf	150	100	Pass
5	Wall Hanging mirror	13	7.5	Pass
6	Shelf with glass up stand	120	80	Pass
7	Shelf	90	60	Pass

Note: Item 4 tested with Plywood on top instead of Glass shelf.


Signature
 Pranay Wadyakar
 14 July 2014

LS14-0480 Ankor Group, Page 1 of 2



350 Side Hang Rail



Wall Hanging Mirror



Wall Hanging Mirror



Shelf



Single Arm



Test Set-up